
CITY OF ILWACO
PACIFIC COUNTY, WASHINGTON

2011 WATER SYSTEM PLAN

G&O #10565
JUNE 2011





i 

TABLE OF CONTENTS 

CHAPTER 1 – WATER SYSTEM DESCRIPTION 
INTRODUCTION ................................................................................................................. 1-1 
SYSTEM OWNERSHIP AND MANAGEMENT ......................................................................... 1-1 
SYSTEM BACKGROUND ..................................................................................................... 1-1 

Water System History .......................................................................................... 1-1 
LOCATION ......................................................................................................................... 1-3 
[...]
contain kelp, eelgrass beds, shellfish beds, sole source aquifer recharge areas.  Possesses 
the most significant and locally outstanding function for this type of wetland.  Existing 
environmental conditions may be considered rare. 
 
Rating No. 2 – Well-suited for most wetland functions.  Contains an important number of 
wetland characteristics and functions based on diversity and size.  Contains fewer 
functions than in Rating No. 1. 
 
Rating No. 3 – Contains a limited number of functions.  Wetland functions may occur on 
a temporary or seasonal nature.  Plant types are considered common with fair to marginal 
habitat value.  These wetlands may have been altered or been previously disturbed.  
Functions can be reproduced by other means. 
 



Gray & Osborne, Inc., Consulting Engineers 

City of Ilwaco 1-9 

Water System Plan June 2011 

Rating No. 4 – Wetlands with little value or function.  Plant species are common with 
minimal wildlife habitat.  Not within jurisdiction of the Shoreline Management Act or 
other federal agencies.  May not be of use to passive or active land-use and 
environmental activities.  Includes wetlands that are considered isolated and are less than 
one acre in size. 
 
Pacific County has developed a wetlands mitigation policy to offset losses of wetland 
areas.  Wetland mitigation should consider the function and value of the wetland in 
addition to overall area of disturbance.  Specific acre-for-acre mitigation measures were 
not developed by the County.  Rather, innovative mitigation techniques should be used to 
provide both public and private benefit.  Mitigation techniques may include providing 
shoreline access through easements or establishing educational trust accounts for school 
field trips to educate children about the value and function of local wetlands. 
 
UTILITY SERVICES 
 
The Pacific County Public Utility District No. 2 (PUD) is the electrical power provider 
that serves the City of Ilwaco.  The PUD’s goals and future objectives include providing 
sufficient electrical capacity to meet existing demand for both the incorporated city limits 
as well as the urban growth area. 
 
CenturyLink provides telecommunication services to the City of Ilwaco.  Charter 
Communications provides cable services.  Solid waste collection is provided by 
Peninsula Sanitation Service. 
 
Water, sanitary sewer, and storm drain systems are provided by the City of Ilwaco. 
 
EXISTING WATER SYSTEM 
 
The following sections provide a description of the water system facilities currently 
owned and operated by the City of Ilwaco.  Figure 1-6 shows the existing facilities within 
the water system.  
 
WATER SUPPLY SOURCES AND CHARACTERISTICS 
 
The City collects its water from Indian Creek, a tributary of the Bear River.  Water is 
impounded by a dam and treated at an on-site water treatment facility.  The dam is 
designed to impound approximately 847 acre-feet over a 35-acre reservoir at normal 
pool, 1,022 acre-feet at maximum pool, and 29.48 acre-feet at low pool.  The pumping 
and transmission facilities are designed to handle the maximum projected flow rate of 
1.5 mgd.  The treatment plant was built with an initial capacity of 1.0 mgd provided by 
two 0.5 mgd filters.  An additional 1.0 mgd filter was commissioned in 1998.  This 
expansion allows the City to supply approximately 1.5 mgd with one 500,000-gpd filter 
unit out of service. 



Gray & Osborne, Inc., Consulting Engineers 

1-10 City of Ilwaco  
June 2011 Water System Plan 

 
The water diverted for the City of Ilwaco would otherwise flow into Indian Creek, which 
is a tributary of the Bear River.  The Bear River empties into the southern end of Willapa 
Bay.  Water diverted to the City, however, is treated and discharged into Baker Bay.   
The Bear River is a minor source of water for Willapa Bay, which is supplied primarily 
by the North River, Nasselle River, and Willapa River.  Willapa Bay is an estuary 
significant for its fishing, oyster farming, wildlife refuge, and recreational opportunities.  
The City is required by its water right to bypass a minimum flow into Indian Creek. 
 
WATER RIGHTS 
 
The City’s water right certificates and permits are shown in Table 1-3.  Copies of the 
water rights are included in Appendix B. 
 
The water rights summary describes the maximum instantaneous withdrawal and the 
maximum annual withdrawal.  An instantaneous water right represents the maximum 
pumping capacity of a well or maximum diversion rate for a spring or surface water 
source.  The total instantaneous withdrawal from Indian Creek allowed under these water 
rights certificates is 2.33 cubic feet per second, which is equal to 1,505,814 gallons per 
day (gpd).  Therefore, the City’s production is limited to 1.5 mgd.  An annual water right 
certificate represents the total quantity of water that may be withdrawn or diverted during 
the entire year.  The total annual withdrawal allowed by these water rights is 732 acre-
ft/year, which is equal to 653,443 gallons per day. 
 

TABLE 1-3 
 

Indian Creek Water Rights and Reservoir Permit Summary 
 

 
Date Type Number 

Maximum 
Permitted 

Instantaneous 
Withdrawal (cfs)

Maximum 
Permitted Annual 

Withdrawal  
(acre-ft/year) 

Maximum 
Permitted 

Storage (acre-
ft/year) 

4/24/1995 Permit S2-29218 0.77 22 N/A 

3/4/1991 Water Right 
Certificate S2-25880 1.56 710 N/A 

6/23/1986 Reservoir 
Permit R2-26649 N/A N/A 1,022 

 
The City’s Reservoir Permit provisions require summer and fall stream flows below the 
dam to be maintained at no less than 2.0 cfs (1,292,544 gpd) and limits reservoir filling to 
the months of December, January, and February.  
 



Gray & Osborne, Inc., Consulting Engineers 

City of Ilwaco 1-11 

Water System Plan June 2011 

TREATMENT 
 
Untreated water is stored in the Indian Creek Impoundment.  The 60-foot-high earth dam 
is 750 feet long at the crest and 400 feet long at the base.  The reservoir impounds 
29.5 acre-feet (9.6 million gallons) of water at low pool (Elev. 45 feet), 847 acre-feet 
(276 million gallons) at normal pool (Elev. 90 feet) and 1,022 acre-feet (333 million 
gallons) at maximum pool (Elev. 94.7 feet).  The reservoir covers 5.07 acres at low pool, 
35.19 acres at normal pool and 48.39 acres at maximum pool. 
 
In order to mitigate any adverse effects to aquatic spawning and rearing habitat, reservoir 
filling is limited to December, January, and February, with filling evenly distributed over 
these months.  Stream water is not allowed to be diverted to the reservoir for filling 
during the salmon migration periods of October/November and March/April/May. 
 
The reservoir has been designed so that 97 percent of the storage capacity can be released 
by gravity.  An 18-inch steel pipe, encased in 10 inches of reinforced concrete, is located 
at an invert elevation of 22 feet (approximately 15 feet below the dam base).  This pipe 
can remove 97 percent of the storage in a 10 to 20 day time period depending on inflow 
to the dam.  The intake has two inlets that are screened and gated with inclined, 
hydraulically operated sluice gates.  The pipe inlets are located at elevations of 43 and 
38 feet. 
 
A 24-inch-diameter flexible pipe and aluminum cover was added to the upper intake 
structure to allow the operator to selectively withdraw water from a higher water 
elevation.  This “floating” intake is designed to remain 10 feet below the water surface 
elevation.  The intake is held in place by a buoy and is anchored to the upstream 
embankment in two places by cables attached to concrete blocks.   The floating intake is 
currently inactive and in need of repair.  See Chapter 9 for a discussion of proposed water 
system improvements. 
 
Water is conveyed to the Ilwaco Water Treatment Plant by approximately 1,000 feet of 
18-inch and 12-inch raw water transmission line. 
 
When the raw water enters the treatment facility, a flow-through turbidimeter measures 
the raw water turbidity.  The City adds alum, soda ash, polymer, and potassium 
permanganate to ensure the removal of turbidity, iron, and manganese required to provide 
a high quality finished water and meet regulatory standards.  The amounts of water 
treatment chemicals vary, depending on the varying raw water quality.   
 
After chemical addition, the water flows to the treatment units, Filter Nos. 1, 2, and 3 for 
flocculation, coagulation, and filtration.  Filter Nos. 1 and 2 are 350-gpm Mircofloc 
flocculation, sedimentation, and mixed media filter units.  Filter No. 3 is a 700-gpm US 
Filter/Microfloc upflow clarifier and filter unit. Currently, water can be directed to either 
Filter Nos. 1 and 2 or Filter No. 3.  The City has been using Filter No. 3 exclusively for 



Gray & Osborne, Inc., Consulting Engineers 

1-12 City of Ilwaco  
June 2011 Water System Plan 

several years. The City is in the process of repairing Filter Nos. 1 and 2 into operational 
condition.  
 
The upflow clarifier for Filter No. 3 provides in-bed coagulation, flocculation, and initial 
solids removal.  The adsorption clarifier is an upflow process, with four feet of buoyant 
clarification media held by a retaining screen. Chemicals added to the raw water create 
floc that adsorbs to the chemically inert clarifier media.  The water enters the tank 
through an influent flow control valve.  The valve is throttled to maintain a constant flow 
into the clarifier section.  The chemically treated water flows upward through the 
adsorption media and the media retainer.  The water is distributed by the influent header 
and by the headloss through the media.  It then flows over the trough weir and onto a 
mixed media filter. 
 
In Filter Nos. 1 and 2, chemically treated water enters the flocculation basin.  
Flocculation is accomplished by two slowly rotating paddle wheels.  The flocculated 
water flows into the sedimentation chamber containing tube settlers.  The water flows up 
through the tube settler modules and then into the mixed media filters. 
 
In all of the City’s treatment units, the filtration system in the mixed media beds is 
comprised of a mixed media filter bed.  This filter bed is made up of anthracite coal, 
silica sand, and special high density sand.  The layers in the filter bed have different 
densities so that the low density media remains on the top, and the high density media 
remains on the bottom of the filter.  The headloss across the media is low, about 
1-1.2 feet at design flow. 
 
The filter bed is supported by gravel of several sizes, which covers the header-lateral 
underdrain system.  The filtered water is uniformly collected by the underdrain and flows 
to the clearwell.   
 
The operation and maintenance of the treatment system are discussed in detail in 
Chapter 7. 
 
INTERTIES 
 
The City has one intertie with the City of Long Beach.  The intertie, which is owned by 
the City, is located west of Black Lake where a 6-inch PVC waterline owned by the City 
connects to a 10-inch PVC waterline owned by the City of Long Beach.  The Cities of 
Long Beach and Ilwaco have entered into an agreement dated August 15, 2000, regarding 
the use of this intertie.  The hydraulic gradeline of the Long Beach and Ilwaco water 
systems at the intertie are 143 and 157 feet, respectively.  Water transferred from Long 
Beach into the City’s system must therefore be pumped through the Intertie Booster 
Station, which is owned by the City. 
 
The Chinook Water District has proposed to construct a future intertie with the City’s 
system in its 1995 Water System Plan.  This intertie would be used to supplement 



Gray & Osborne, Inc., Consulting Engineers 

City of Ilwaco 1-13 

Water System Plan June 2011 

Chinook Water District’s source capacity.  There is currently no agreement or timeline 
for this future intertie. 
 
STORAGE 
 
The City owns five active storage reservoirs that are used to meet peak demands, provide 
fire flow storage, and create adequate system pressures.  The 160,000-gallon concrete 
reservoir in the City Center zone has been permanently abandoned since the time of the 
last water system plan update in 2003.  A new 400,000-gallon reservoir was brought 
online in 2003.  This reservoir serves the development at Discovery Heights and provides 
storage capacity for the Cape Disappointment State Park and the U.S. Coast Guard 
Station.  This reservoir will also be connected to the Sahalee subdivision to provide 
greater pressure and fire protection. The 400,000-gallon reservoir is connected to the 
existing lower pressure zone with a pressure sustaining/reducing valve to allow this 
reservoir to supply water to the lower pressure zone in event of a fire or large water 
demand.  A summary of the storage facilities is shown in Table 1-4. 
 

TABLE 1-4 
 

Storage Facilities 
 

 
 

Name 

 
 

Type 

 
 

Zone 

 
Capacity 
(gallons) 

 
Year 

Constructed 

 
Height 

(ft.) 

 
Diameter 

(ft) 

Overflow 
Elevation 

(ft) 
Sahalee Wood 275(1) 50,000 1970s 14 25 275 
City Center Steel 157 500,000 1996 28 60 157 
City Center Wood 157 260,000 1970s 20 48 157 
Indian 
Creek 

Concrete 160 159,000 1988 32 30 160.5 

Discovery 
Heights 

Glass-
fused 
Steel 

339 400,000 2003 28 50 339 

(1) Zone will increase to 339 when the connection to the Discovery Heights Reservoir is complete. 
 
PRESSURE ZONES 
 
The City’s service area is composed of six pressure zones.  These zones are shown in 
Figure 1-7. 
 
The Indian Creek Zone (HGL = 160 ft) serves customers in the Water Service Area east 
of the Baker Bay Booster Pump Station. Storage in this zone is provided by the Indian 
Creek Concrete Reservoir, which is fed directly by the City’s water treatment plant. 
 
The City Center Zone (HGL = 157 ft) serves the City’s core. Storage for this zone is 
provided by all of the City Center reservoirs.  Supply for this zone is provided by the 



Gray & Osborne, Inc., Consulting Engineers 

1-14 City of Ilwaco  
June 2011 Water System Plan 

Baker Bay Booster Pump Station, which is an in-line booster station on the transmission 
line from the City’s water treatment plant in the Indian Creek zone. 
 
The Lakeview Estates Zone (HGL = 317 ft) is a small closed zone that is fed by the City 
Center Zone via the Lakeview Estates Booster Pump Station.   
 
The Sahalee Zone (HGL = 275 ft) serves the Sahalee subdivision.  Storage for the zone is 
currently provided by the Sahalee Reservoir.  Supply for the zone is currently provided 
by the Sahalee Booster Pump Station.  The City plans to connect this zone to the 
Discovery Heights zone and abandon the Sahalee Booster Pump Station and Reservoir. 
 
The Discovery Heights Zone (HGL = 339 ft) serves the Discovery Heights development, 
as well as the Cape Disappointment State Park and U.S. Coast Guard Station.  Storage for 
the zone is provided by the Discovery Heights Reservoir.  Supply for the zone is 
provided by the Spring Street Booster Station.   
 
The Coastal Ridge Zone (HGL = 547 ft) serves the Coastal Ridge Townhouse Village 
near the discovery Heights Reservoir.  This zone is a small closed zone that is fed by the 
Discovery Heights Zone via the Coastal Ridge Booster Pump Station. 
 
The area in the northwest portion of the City’s Water Service Area is currently 
undeveloped.  Because of the elevations throughout this area, a new pressure zone or 
extension of the Discovery Heights zone would be needed to serve the area.   
 
BOOSTER STATIONS 
 
The City’s system contains five booster pump stations: the Baker Bay Booster Pump 
Station, the Spring Street Booster Pump Station, the Sahalee Booster Pump Station, the 
Lakeview Estates Booster Pump Station, and the Intertie Booster Pump Station.  A 
summary of the City’s booster pumps is shown in Table 1-5. 
 
The Baker Bay Booster Pump Station is located along Highway 101 at Stringtown Road.  
The station contains three centrifugal pumps providing a total capacity of 950 gpm.  
Pump No. 1 is a 10-hp pump with a capacity of 190 gpm.  Pump Nos. 2 and 3 are 20-hp 